19| Antacid Chewable Tablets

20| Aripiprazole 10mg / 15mg / 20mg / 30mg

21

Artemether+Lumephentrine 40mg/80mgqg + 240mg/480mg

22| Artesunate 50mg

23| Atrovastatin 10mg / 20mg / 40mg / 80mg

24

Atorvastatin 10mg + Fenofibrate 160mg

25| Azithromycin 250mg / 500mg

26| Baclofen 10mg / 20mg

27] Vitamin B-Complex with Multivitamins and Multiminerals

28

Betahistine 8mg/ 16mg

29

| Bisoprolol 2.5mg / 5mg / 10mg

30

Bromhexine + Guaiphenesin + Cpm+Phenylephrine +
| Paracetamol

31

Carvedilol 3.125mg/ 6.25mg / 12.5mg / 25mgq

32| Calcium Acetate 500mg / 667mg

33

Calcium Carbonate 1250m_g +VitaminD3-2501U

34

Calcium citrate 1000mg + Vit. D3 + Zinc 4mg + Magnesium
100mg

35)

Carbamazapine 100mg / 200mg / 400mg

36

Carbamazapine Contolled Release 200mg / 400mg

37| Captopril 12.5mg / 25mgq

38

Carbimazole 5mg/ 10mg

39

| Cefadroxyl Dispersible 125mg/ 250mg/ 500mg

40

ICephalexin Dispersible Tablets 125mg / 250mg

41

Cetrizine Dihydrochloride 10mg

42

| Cefpodoxime Proxitel 50mg/ 100mg / 200mg

43

Cefpodoxime 200mg + Ofloxacin 200mg

44

Cefuroxime Axetil 250mg / 500mg

45

Chloroquine Phosphate 250mg.

46

Cefixime 50mg / 100mg / 200mg

47| Cefexime 100mg/ 200mg with Lacto Bacillus 60mil

48

Cefixime 200mg + Azithromycin 250mg + Lacto bacillus 60mil



49| Cefixime 200mg + Ofloxacin 200mg

50| Cefixime 200mg + Ornidazole 500mg

5

~i

Cefixime 200mg + Cloxacillin 500mg + 90 mil LB

52| Chlorpromazine 25mg / 50mg / 100mg

Ciprofloxacin IP 250mg /500mg.+Tinidazole IP 300mg /

53]600mg.

54)| Cinnarazine 25mg

55| Ciprofloxacin 250 mg / 500mg

56| Cilnidipine 10mg / 20mg

57| Citicoline 250mg / 500mgq

58| Citicoline 500mg+ Piracetam 800mg

59| Clarithromycin 250mg / 500mg

60) Clomipramine 25mgqg / 50mgqg / 75mgqg

61

Clonazepam 0.25/ 0.5mg/ 2mg

62| Clopidogrel 75mq.

63| Cotrimoxazole-Kid 100+20mg

64

Cotrimoxazole (P) 40+200mg / 80mg+400mg

65| Cotrimoxazole (DS) 160+800mg

66| Clozapine 25mqg / 50mgqg / 100mg

67| Deflazacort 6mg / 12mg / 18mg / 30mg

68

Dexamethasone 0.5mg / 4mg

69

| Diacerin 50mg

70

| Diacerin 50mg + Aceclofenac 100mg

7

~L

Diethylcarbamazepine 50mg / 100mg

72

| Diltiazem Hcl IP 30mg / 60mg

73

Diltiazem Hcl Controlled Release 90maq.

74

Digoxin 0.25/ 0.5mg

75

Disulfiram 250mg

76

Divalporex Sodium 250mg / 500mg

77

Divalporex Sodium Controlled Release 250mqg / 500mg

78

Domperidone 10mg.

79| Dothiepin 25mgq / 75mg

80| Doxylamine 10mg + Pyridoxine 10mgqg + Folic Acid 1.5mg




~i

81 Doxophylline 400mg

82| Doxophylline (SR) 400mg & Montelukast 10mg

83| Doxycycline HCI 100mg

84| Doxycycline 100mg + Ambroxol 7.5mg (SR)

85| Drotaverine 40mg / 80mg

86] Duloxetine 20mg / 30mg

87| Ebastine 10mg / 20mg

88| Enalapril Maleate 2.5mg / 5mg / 10mg

Anti- Migrain (Ergotamine + Caffeine + Paracetamol +
89| Prochlorperazine )

90) Erythromycin Stearate 250mg / 500mg

91| Escitalopram 5mgqg / 10mg / 20mg

92\ Esomeprazole 20mg /40mg

93| Esomeprazole 40mg / 20mg +Domperidone 10mg

94| Etodolac 400mg + Paracetamol 325mgq

95] Ethambutol 200mg / 400mg / 800mg

96| Ethionamide 250mg / 500mg

97| Etoricoxib 60 mg / 90mg / 120mg

98| Etorixcoxib 60mg + Thiocolchicoside 4mg

99| Etoricoxib 60mgqg + Paracetamol 325mg

100| Etophylin 115mg +Theophylline 35mg Sustained Release

101] Etophylin 231mg +Theophylline 69mg Sustained Release

102| Etophylin 77mg +Theophylline 23mg

103 Famotidine 20mg / 40mg

104) Febuxostat 40mg / 80mg

Ferrous Ascorbate 100mg + Folic Acid 1.5mg + Vit. B12
105] 15mcg + Zinc 22.5mg

106| Fexofenadine 120mg / 180mg

107] Fexofenadine 180mg / Montelukast 10mg

108] Flavoxate Hcl 200mg

109| Fluconazole 50mg / 100mg / 150mg /200mg

110| Flunarizine 5mg/ 10mg

111)Fluextine Hcl 20mg




112 Gabapantin 100mg / 300mg

113

Glimepride 1mg/2mg+ Metformin 500mg

114

Glimepride 1mg/2mg+ Metformin 500mgq + Pioglitazone 15mg

115

Glimepride 1mg/ 2mg + Metformin 500 SR (Double Layer)

116

Glimepride 3mg + Metformin 850mg

117]Gliclazide 40mg/80mg+Metfromin 500mg

118

Griseofulvin 125mg / 250mg / 500mg

119|Glucosamine 250mg/500mg + Chondroitin 200mg/400mg

120| Glucosamine 750mgq + Diacerin 50mg + MSM 250mg

121

Glucosamine 750mgq + Diacerin 50mg

122\ Haloperidol 1.5mg / 5mg / 10mg

123

Hydrochlorthiazide 12.5mg / 25mg

124

Hydroxyzine 25mg

125]

Hyoscine Butyl Bromide 10mg.

126

Ibuprofen 200mg / 400mg

127 Ibuprofen + Paracetamol 400+325

128

Imipramine 25mq / 50mgqg / 75mg

129)soxsuprine 10mg / 20mg

130| Ivermectin 6mg

131

Ketoprofen 100mg

132

| Ketorolac Tromethamine 10mg

133

Ketaconazole 200mg

134

Labetalol 50mg / 100mg / 200mg

135 Leflunamide 10mg / 20mg

136 Levetiracetam 250mqg /500mgqg / 1gm

137|Levodopa + Carbidopa 100+10

138

Levodopa + Carbidopa 250+25

139

| Levofloxacin 250mg / 500mgqg / 750mg

140

| Levocetrizine 2.5mg/5mgqg + Montelukast 5mg/10mg

141

Levocetrizine 5mg + Ambroxol 60mg

142

| Levosulpride 25mg / 50mg / 75mqg /100mg

143

Lisnopril USP 2.5mg / 5mg / 10mg

144

Lithium Carbonate 300mg




145]

Linezolid 600mg

146

Lorazepam 1mg /2mg

147|Loratadine 10mg

148

Losartan Pottasium 25mg / 50mg

149

| Losartan+Hydrochlorthiazide 50+12.5mg

150

Losartan 50mg + Amlodipine 5mg + Hydrochlorthiazide
| 72.5mg

151

Losartan+Amlodipine 50+5mg

152

| Mebendazole 100mg

153

Mefenamic Acid 250mgqg + Dicyclomine 10mg

154

Mefenamic Acid 100mg + Dicyclomine 10mg + Ranitidine
150mg + Paracetamol 300mg

155]

Metformin 500mg / 850mg / 1000mg

156

Metformin Sustained Release 500mg / 1gm

157 Methylcobalamin 500mcg / 1000mcg / 1500mcg

158

Methylcobalamin 750mcg + Pregabalin 75mg

159

| Methylcobalamin 500mcg + Gabapentin 300mg / 100mg

160

IMez‘hy/ Ergometrine Maleate 0.125mg.

161

Methyldopa 250mg.

162

| Methotraxate 2.5mg / 5mg / 7.5mg

163

Methylprednisolone 4mg /8mgqg / 16mg

164

Mifepristone 200mg

165 Misoprostol 100mcg / 200mcg

166] Metoprolol 12.5mg/25mg/ 50mg/100mg

167 Metoprolol Extended Release 12.5mg/25mg/50mg

168

Mitrazepine 7.5mg / 15mg / 30mg

169

| Metronidazole 200mg / 400mg

170

| Metronidazole 200mgq + Furazolidine 100mg

171

172 Montelucast 10mgqg + Levocetrizine 5mg

173

Multivitamin ( B1/B2/ B6/A/E/C)

174

Mycophenolate mofetil 250mg / 500mgqg / 750mg

175 Neostigmine Bromide 15mg

Misoprostol 200mcg+Mifepristone 200mg Combipack (4+1)




176] Nifidipine 5mg / 10mg / 20mg

177 Nifidipine (SR) 20mg

178| Nitrazepam 5mg / 10mg

179 Nitrofurantoin 100mg

180 Nitroglycerine Controlled Release 2.6mg/ 6.4mg

181|Norethisteron 5/ 10mg

182 Norfloxacin 400mgqg (with Betacyclodextrin)

183 Norfloxacin 400mgq.+Tinidazole 600mag.

184] Norfloxacin 400mg + Metronidazole 200mg

185] Oxcarbamezepine 150mg/ 300mg

186] Ofloxacin 200mg/ 400mgqg

187 Ondansetron Mouth Dissolving 4mg / 8mg

188] Ofloxacin 200mgqg.+QOrnidazole 500mg.

189] Ofloxacin 200mgq.+Tinidazole 600mg.

190| Ofloxacin 200mg + Nitazoxanide 500mg

191|Ornidazole 500

192 Olanzapine 5mg / 10mg / 15mg

193| Olanzapine 5mg / 10mg / 15mg Mouth Dissolving

194] Ondensetron Orally Disintegrable 4mg / 8mg

195| Olmesartan 20mgqg / 40mg

196] Oxandrolone 10mg

1971 Paracetamol 500mqg / 650mg

198| Phenobarbitone 30mg / 60mg

199] Phenytoin Sodium 50mg / 100mg / 200mg / 300mg

200| Phenoxymethyl Penicillin 125mg / 250mg

201| Pantoprazole 40mg.

202| Pantoprazole 40mg + Domperidone 10mg

203] Pentoxyphylline 400mg

204]| Piracetam 400mg / 800mgqg / 1200mg

205] Piroxicam 20mgq Dispersible Tablets

206) Prasugrel 5mg/ 10mg

207|Prazosin 2.5mqg / 5mg Sustained Release

208| Prednisolone IP 5mg / 10mg . 20mg




209| Pregabalin 75mg

210 Primaquine Phosphate 2.5mqg/ 7.5mg/ 15mg

211

Pyrantel Paomate 250mg

212\ Pyrazinamide 500mgqg / 750mgqg / 1500mgqg

213| Pyridoxine Hcl 40mg/ 50mg/ 100mg

214

Quietiapine Fumarate 25mg/ 50mg/ 100mgqg

215|Rabeprazole 10mg / 20mg

216]Rabeprazole 20mg + Domperidone 10mg

217 Ramipril 2.5mqg / 5mq / 10mg

218

Ranolazine Sustained Release 500mg

219

| Rantidine Hcl 150mag.

220

| Ranitidine Hel 300mg.

221

Roxythromycin 150mg.

222

| Resperidon 1mqg/ 2mgqg / 3mg / 4mg

223

Riboflavin 5mg / 10mg

224

Rifaximin 400mg / 550mg

225| Rosuvastatin 5mg/ 10mg/ 20mg/ 40mgqg

226| Silodosin 4mg / 8mg

2271 Sildenafil Citrate 25mg/ 50mg/ 100mg

228

Sodium Valproate 200mg / 500mg

229

| Sodium Valproate 200mg/ 300mg / 500mg CR

230

| Secindazole 1 gm

231

Serratiopeptidase 5mg / 10mg

232

| Sertaline 25mg / 50mg / 100mg

233

Spironolactone 25 mg/ 50mg / 100mg

234

Spironolactone 50 mg+Frusemide 20mg

235| Sulphadoxine 500mg.+Pyrimethamine 25mg

236| Sulfasalazine 500mg / 1000mg

237 Stanozolol 2mg

238

Tadalafil 20mg

239

| Tamsulosin 0.4mgqg Sustained Release

240

| Tamsulosin 0.4mgqg + Dutasteride 0.5mg

241

Tapentadol 50mg / 100mg




242 Tapentadol 50mg + Paracetamol 325mg

243| Telmisartan 20mg / 40mg / 80mg

244] Telmisartan 40mg+Amolodine 5mg

245| Telmisartan 40mg+Hydrochlorthiazide

Telmisartan 40mg + Hydrochlorthiazide 12.5mg + Amlodipine
246|5mg

247| Terbinafine 250mg

248] Theophyllin Anhydrous SR 400mg / 600mg

249| Thiamine Hcl 25mg/ 50mg/ 100mg

250| Thyroxine Sodium 25mcg / 50meg / 75mceg / 100mcg

251| Tinidazole 300mg / 500maq.

252) Torsemide 5mg/ 10mg/ 20mg/ 40mg

253| Tramadol 50mg.

254| Tramadol 100mg Sustained Release

255| Tranexamic Acid 500mg

256| Tranexamic Acid 500mg + Mefenamic acid 250mg

257] Trihexyphenidyl 2mg

258] Verapamil 40mg / 80mg

259] Voglibose 0.2mg /0.3mg

260| Vitamin D3 60000 1U

261y Warfarin 1mg /2mg / 5mg

CAPSULES

~L

Acebrophylline 100mg

N

Amoxycillin 250mg / 500mg

W

| Amoxycillin 250mg+Cloxacillin 250mg

Amoxycillin 250mg + Cloxacillin 250mg + Lacto Bacillus 60
million

Ampicillin IP 250mg / 500mg

4

s|Ampicillin 250mgq + Cloxacillin 250mg
6

7

Vitamin B-Complex with Calcium, Magnesium & Zinc

8] Vitamin B-complex with Vitamin C

9| Vitamin B-Complex with Zinc and Minerals

9




10l Carbony! Iron 100mg + Folic Acid 1.5mg + Zinc 61.8mg

11

Carbonyl Iron 100mg + Folic Acid 1.5mg + Zinc 61.8mg + Vit.
B12 15mcg + Vit. C 75mg

12

Cefaclor 250mg / 500mg

13| Cephalexin 250mg / 500mg

14

Chloramphenicol 250mg / 500mg

15

Clindamycin 150mg / 300mg

16

Clopidogrel 75mg + Asprin 75mgqg

17]

Cloxacillin 250mg / 500mg

18] Cycloserine 250mg

19| Diacerin 50mg

20| Dicloxacillin 250mg / 500mg

21

Doxycycline Hel 100mg

22

Esomeprazole 40mg + Domperidon 30mg SR

23lFerrous Fumarate + Folic Acid + Vitamin C

24

Ferrous Fumarate + Folic Acid + Vitamin B12

25

Fluexetine IP 20mg.

26

Fluconazole 50mg/ 150mg / 200mg/ 400mg

271 Furazolidone 100mgqg + Loperamide 2mg

28

| Gabapentin 300mgqg / 400mg

29

| Indomethacin 25mg.

30

Indomethacin 75mg Sustained Release

31

Itraconazole 100mg / 200mg

32 Lansoprazole 30mg

33| Lansoprazole 30mg + Domperidon 10mg

Lopramide 2mg

34

Lycopene + Multivitamin + Mutiminerals

Lycopene + Alpha Tocopherol + Multivitamin and

351 Multiminerals

Methylcobalamine 1500mcg + Benfotamine 60mg + Biotin
bmg + Vit. B6 5mg + Alpha Lipoic 200mg + Folic Acid 5mg

36 Methylcobalamin + Alpha Lipoic + Vit B1+ B6 and Folic Acid

371 Multivitamin Combinations with Ginseng
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38| Norfloxacin 200mg + Loperamide 2mg

39| Omeprazole 20mag.

40} Omeprazole 20mg + Domperidone 10mg

41

Omeprazole 20mg + Domperidon 30mg SR

42 Orlistat 120mg

43| Oxytetracycline 250mg.

44

Pantoprazole 40mg+ Domperidone 30mg SR

45| Pantoprazole 40mg+ ltopride 150mg SR

46| Pantoprazole 40mg+ Levosulpride 75mg SR

471 Piroxicam 20mg.

48| Pregabalin 75mg

49| Pregabalin 75mg + Methylcobalamine 750mcg

50l Rabeprazole 20mg + Domperidon 30mg SR

51

Rabeprazole 20mgq + ltopride 150mg SR

52 Rabeprazole 20mg + Levosulpride 75mg SR

53

| Rifampicin 150mg / 300mg / 450mg

5

N

Rifampicin 450mg / Isoniazide 300mg

Silodosin 4mg/ 8mg

55

Tacrolimus 0.25mg /0.5mqg / 1mg / 2mgqg

56

Tetracycline 250mg / 500mg

Vitamin E 200mgqg / 400mg

57]

Zincoplex Forte (Ferrous+Vitamins+Zinc)

LIQUID INJECTIONS

Acelylcysteine 200mg/ ml

1
2| Adrenaline Bitartrate

Alpha Beta Artether 75mg/ml

Amikacin Sulphate 100mg / 250mg / 500mg

Aminophylline 25mqg / ml

Amiodarone 50mg/ml|

3
4
]
6
7

Arteether 150mg/2ml|

Artemether 40mg / 80mg

8
9

| Artesunate 60mg with Diluents

11




10| Ascorbic Acid 100mg/ml|

11

Atropine Sulphate 0.6mg/ml

12| Analgin 500 mg/ml

13| Vitamin B-Complex

14

Betamethasone Sod. Phosphate 4mg/ ml

15| Bupivacaine Hcl 0.25% or 0.5% 20ml vial

16| Bupivacaine Hcl 0.5% 5ml ampl

17] Bupivacaine with Dextrose 0.5% (Heavy) ( 4ml)

18| Calcium Gluconate 10% w/v

191 Chloroquine Phosphate 5ml ampl

20| Chlorphenerpheneramine Maleate 10mg/ml

21

Cholecalciferol 3 Lac IU / ml

22| Cholecalciferol 6 Lac IU / ml

23] Clindamycin 150mg/m|

24

Citicoline 250mg /ml|

25| Cynocobalamin 500mcg/ml

26] Dexamethasone Sodium 4 mg/ml.

27| Diazepam 5mg/ml

28

Diclofenac Sodium 25mg/ml|.

29

| Diclofenac Sodium 75mg/3ml.

30

Diclofenac Sodium 75mg + Pitofenone 3.99mg + Fenpiverium
| Bromide 0.04mg / 3ml

31

Diclofenac Sodium 25mg/50mg + Dicyclomine 10mg/20mg /
ml

32

| Dicyclomine 10mg/ml|

33

Digoxin 0.25mg/ml|

34

Diltiazem 5mg/ ml|

35| Dextrose 25% 25ml

36| Dextrose 50% 25ml

37]Dobutamine 50mg/ml

38

Dopamine 40mg/ ml

39

| Drotaverine 20mg/ml

40

|Etophylline 169.4mg + Theophylline 50.6mg / 2ml|

12




41| Ethamsylate 125mg/ml

421 Fluphenazine Deconate 25mg/ml

43| Frusemide IP 10mg/ml

44) Gentamicin 40mg/ml

45| Glycopyrrrolate 0.2mg/ml

46] Haloperidol IP 5mg/ml.

471 Haloperidol Deconate 50mg/ml

48| Heparin 5000 IU / ml

49\ Hydralazine 20mg/ml|

50) Hydrocortisone Sod.Succinate 100mg

51| Hydroxocobalamine 1000mcg

52\ Hydroxyprogesterone Caproate 250mg / 500mg

53| Hyoscine Butyl Bromide 20mg/ml

541 Iron Dextran 50mg/ml|

55| Iron Sucrose 100mg/5ml

56| Isoxsuprine Hcl 10mg/ml.

57| Ketorolac 15mg/ ml

58] Ketorolac 30mg/ ml

59| Ketamine Hcl IP 10mg/ml|.

60| Ketamine Hcl IP 50mg/ml.

~i

61|Labetalol 5mg/ml

62| Levetiracetam 100mg/ml

63| Lignocaine Hcl 2%

64| Lignocaine Hcl 2% + Adrenaline 0.01mg

65| Lignocaine Hcl 2% (For Cardiac USE)

66| Lignocaine 4% Topical Solution

67| Lignocaine + Dextrose (Heavy)

68| Licnomycin 300mg/ml|

69| L-Ornithine + L-Aspartate 500mg/ml

70| Lorazepam 2mg/ml

71| Magnesium Sulphate 0.50%

72l Methylergometrine Maleate IP 0.2 mg/ml|

73| Methylcobalamine 500mcg/m|.

13




74 Methylcobalamine 1500mcg/ml|.

75| Methylcobalamine 2500mcg/ml.

Methylcobalamine 1000mcg + Vit. B6 100mg + Niacinamide
76| 100mg / 2ml

Methylcobalamine 1500mcg + Vit. B6 100mg + Niacinamide
771100mg / 2ml

Methylcobalamine 2500mcg + Vit. B6 100mg + Niacinamide
78|100mg / 2ml

791 Methotraxate 50mg/2ml

80| MethylPrednisolone Acetate 40mg/ml

~i

81| Metoprolol 5mg/ml

821 Metoclopramide 10mg/2ml

83| Mephentramine Sulphate 15mg/ml

84| Mephentramine Sulphate 30mg/ml

85| Midazolam 1mg/ml

86l Midazolam 5mg/ ml

87| Morphine Sulphate 10mg/ml

88| Morphine Sulphate 15mg/ml

Multivitamin Infusion Containing Vitamin A, D3, ATA, B1, B2,
89|B6, C, Niacinamide, D-Panthenol

90| Nandrolone Deconate 25mg/m

91|Nandrolone Deconate 50mg/ml

92 Nandrolone Deconate 100mg/ml|

93| Nandrolone Phenyl Propionate 25mg / ml

94| Nandrolone Phenyl Propionate 50mg / ml

95| Naloxone 0.4mg/ml|

96| Neostigmine 0.5mg/ml

971 Neostigmine 2.5mg/ml

98| Neostigmine 2.5mgq + Glycopyrolate 0.5mg

Neurovit-C (Combi Pack PART 1 - Ascorbic Acid 150mg/1.5ml
99| PART 2 - Vitamin B12+ Folic Acid + Niacinamide

100| Neurotropic Vitamins Injection
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101|Nikethamide 25% w/v

102\ Noradernaline 2mg/ml|

103 Oxytetracycline Hcl 50mg/ml.

104] Oxytocin IP 5 [U/ml.

105 Ondensetron 2mg/ml

106) Pancuronium Bromide 4mgqg/ 2ml

107) Phenytoin Sodium 50mg/ml|

108| Phenobarbitone 200mg/ml

109} Piroxicam 20mg/ ml

110\ Paracetamol 1 50mg/mi.

111} Pentazocine 30mg/ml|.

112 Pheniramine Maleate 22.75mg/ml.

113| Potassium Chloride USP 15% w/v

114 Promethazine Hcl 25mg/ml.

115| Quinine Di-Hcl IP 300mg/ml.

116] Ranitidine Hcl IP 25mg/ml.

1171Sodium Bicarbonate 7.5%w/v

118 Sodium Chloride 0.9%w/v / ml

119 Sodium Valproate 500mg/ 5ml

120} Succinylcholine Chloride 50mg/ml|

Testosterone Propionate, Testosterone PhenylPropionate,
121| Testosterone Isocaproate & Testosterone Deconate

122] Testosterone Enantate 250mg/ ml

123| Tobramycin 40mg/ ml

124) Torsemide 10mg/ml|

125 Tramadol IP 50mg/ml|

126| Tranexamic Acid 500mg/5ml

127] Triamcinolone Acetonide 40mg/ ml

128| Valethamate Bromide 8mg/ml

129] Vecuronium Bromide 4mg/2ml

130| Vitamin K1 (Phytomenadione) 1mg/0.5ml|

131] Vitamin K1 (Phytomenadione) 1mg/1ml

132] Vitamin K3 (Menadione) 10mg/ml.
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133| Vitamin B1, B2, B6, B12, Niancinamide & D-Panthenol

DRY POWDER INJECTIONS

Amoxycillin 250mg/ 500mg/ 1gm

1
2| Amoxycillin Sod.1000mg +Clavulanate Potassium 200mg

Amoxycillin Sod.250mg +Clavulanate Potassium 50mg

Amoxycillin Sod.500mg +Clavulanate Potassium 100mg.

Ampicillin 1gm + Sulbactum 500mg

3
4
5| Ampicillin 250mg/ 500mg/ 1gm
6
7]

Ampicillin 250mg +Cloxacillin 250mg.

8| Benzathine Penicillin 6 Lac/ 12lac IU
9| Benzyl Penicillin 5 Lac IU/ 10 Lac IU

10| Capreomycin 500mg / 750mg/ 1000mg

11| Cefazoline Sodium 500mg/ 1000mg.

12| Cefepime 500mg/ 1000mg

13| Cefepime 1gm + Tazobactum 125mg

14| Cefoperazone 250mg / 500mg / 1000mg

15| Cefoperazone 500 / 1000 gm.+Salbactum 500mg / 1000gm

16| Cefotaxime Sodium 125mg/ 250mg/ 500mg/ 1000maq.

17| Cefotaxime Sodium 1 gm +Sulbactum 500mg.

18| Ceftazidime 125mg/250mg/ 500mgqg/ 1000mg

19162.5 / 125mg

20| Ceftriaxone 1 25mg/ 250mg/ 500mg/ 1000mg/ 2000mg

21| Ceftriaxone 250/500/1000 + Sulbactum 125/250/500mg

Ceftazidime 250mg/500mg/ 1000mg + Tazobactum 31.25/

22| Ceftriaxone 250/500/1000 + Tazobactum 31.25/62.5/125mg

23| Cefuroxime 750mg / 1.5gm

24) Cefuroxime 750mgq/ 1.5gm + Sulbactum 375mg / 750mg

25| Chloramphenicol Sodium Succinate 1 gm.

26| Cloxacillin Sodium 250mg/ 500mg/ 1gm

271 Fortified Procaine Pencillin 4 Lac Units

28] Imipenem + Cilastatin 500mg(250+250mg)
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29| Imipenem + Cilastatin 1gm (500mg+500mg)

30 Imipenem + Cilastatin 2gm (1000mg+1000mg)

31

Kanamycin 500mg / 750mgqg / 1000mg

32 MethylPrednisolone Sod.Succinate 500mgqg / 100mg

33| Meropenam Sodium 250mg / 500mg / 1000mg

34

Meropenem 1000mgqg + Sulbactum 500mg

35| Pantoprazole Sodium 40mgq (lyophillised)

36| Piperacillin + Tazobactum 1.125gm

37| Piperacillin + Tazobactum 2.250gm

38

Piperacillin + Tazobactum 4.500gm

39

| Procaine Benzylpenicillin 20Lac IU

40

| Procaine Benzylpenicillin 40Lac IU

41

Rabeprazole Sodium 20mg (lyophillised)

42

| Streptomycin Sulphate 750mgqg / 1gm

43

Thiopentone Sodium 0.5gm / 1gm

44

Vancomycin 250mg / 500mgqg / 1000mgq

45

Vecuronium Bromide 10mg/10ml

THANKS
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